DeRoure Logo
Part Number Search
Previous Page Next Page
click to enlarge
Item Qty Part Number Description Notes
Lotus 01 1 A702A4003F Cage Frt FIA LHD, FIA approved
Lotus 01a 1 A702A4004F Cage Frt FIA RHD, FIA approved
Lotus 02 1 A128B0072F Padding, rool hoop
Lotus 03 2 A132W2044F Screw, M10 x 40, hex. flg. hd., bar to frame
Lotus 04 2 A122A0033F Washer, flat, M10 x 38, bar to frame
Lotus 05 1 A128A0012F 'A' Frame T45
Lotus 06 1 C122A0046F Roll Hoop T45
Lotus 07 2 A128A0013F Mounting Spigot, bar to Seat Belt Mounting Frame
Lotus 08 2 A132W2014F Bolt, M8 x 50, hex. flg. hd., spigot to bar
Lotus 09 2 A111W3154F Nut, flange, M8, spigot to bar
Lotus 10 1 A128A6003F Bolt, M16 x 70, frame to Seat Belt Mounting Frame T45
Lotus 11 2 A132W2005F Bolt, M10 x 45, spigot to Seat Belt Mounting Frame T45
Lotus 12 2 A075W4024Z Washer, flat, M10 x 20.5 x 1.5
Lotus 13 2 A128B0069F Spreader Plate
Lotus 14 2 A128B0070F Nut Plate
Lotus 15 2 A702A6001F Bolt M10 x 90
Lotus 16 8 A120W1001F Bolt, M8 x 25, foot plate
Lotus 17 8 A075W4020Z Washer M8
Lotus 18 1 B111W3151F Nut M10
Lotus 19 1 A128B0073F Shim Roll Hoop
Lotus 20 1 A138A0525F SBAF Assembly LH Cup 430
Lotus 21 1 A138A0524F SBAF Assembly RH Cup 430